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Fig. 1 Mechanical model of cementitious
material in fresh state
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Fig. 2 Contact point and contact slant of particle

PEEE I NG, LAz i, NFE
FIREALL TV &, HFREEONEERA D
—BTHEHEIT, ERTFOFHRFESA
FREL BB,

HHERF AT ONNZMZ 5 & NTFES
R DO—EOK F IR T ORE £ 158 LIk
Dh, CNLDOKFERENFEREILICT
5o BRIFRFIC, REOT ANEL VMt
2ot BN TFOBEEE I, KR
KON EBEICRNAMNEEI CICBONS, L1z
MWoT, WHRHNBEA»SEHRT S L. KSR
BLid, MTEESEIGRANNZZTBA.
BERAETFO—HIrBENTORGBLEEZHE-T
b, HTFOMHEEFICEASELE2VIRED S
ETHbo ZDH, HBMEBRFIZMPDORF
EFICXBE S h, MIIREEERT %88 L#
BEDIBHICL o THREESNSLZ LI B,

3. HMMERRFMEICAET 3IRRAVER

HFREESEPONTFIMERAT AL, 3KRT
ZHRTEVWICERT 2EHERHe . : BET
o BT o N B, 3IDDEHEICTIT—RKICITE
L WA, ZZ T, o1>0=03 D2LRTETI-
OFARBELTELSE, DL E, NTEE
B OBRKE AL HEMS-E)IEHTAER
WA bbb FYEILT Eon, CAMIENET L
fel. MS-H LB ERBD D ORTREEN
BELd 5, MS-HR EICHFET A MEDON FICE
TIiZ& o T,

NI | -El ectronic Library Service



Japan Concrete Institute

Normal direction
of MS:plane
4

Fig. 3 Interparticle force at contact point
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Fig. 5 Device of shearing test

Table 1 Mix proportion and measured consistency

Mortar Dmax | mSL. | mSf | mLtsio
No. | €| 5C | (mm) | (mm) | (mm) | (5)
1_jo62 | 100 | 155 oo
n foes| 06 I120 | 190 o
W6 14 120 | 215 0.22
VI 1.8 55 | 100 oo

[Notes] W/C: Water-cement ratio, S/C: Sand-cement ratio,
Dimar : Maximum diameter of sand, mS/.: 1/2-Size
slump value, mSf.: 1/2-Size slump-flow value,
mLts-10 : 1/2-Size L-flow time.
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MR R ICRIZTEHEEL R T2, Table 2 Loading parameters and test results
(1) ﬁﬂ@%%@%@ Series Mortar Om Te, Ocem Vi T cel T mel T mel/T cel
o . No. ((Pa)| (Pa) |(Pa/s)| (Pa) | (Pa) | ratio
RO, en R LTHEY ) —X
M| 908, 454 605.3 | 635.5 | 1.050
MI-1EM1-4~6T, HBMBRBROEIMETe M2 77303 7567 L7720 | 1020
L7Vy Y aEN I VOIZRT Y S Ems  MI3E 1T LT [ 7870 | 1040
- _ ) Mi1-4 ’ 650.5 | 1.075
. IS ATV a— A A,
/ ] ?v77 ﬂé_‘ms,: ? Eﬁﬁ:ii Fi M1-5| 11 908, 454 605.3 | 635.5 | 1.050
gO6NEIThB, TORIZRT LI, 4 Mi-6ll VI 640.0 | 1.025
= AN w < o
BOREDOILY VaENLI NIZHL T, M2-1 303 2.0 605.3 635.5 | 1.050
HHMRROEXAMEDZITT R TISPah . L
FThY, MERERFIRBOKS Sl M2 378 301 %7 (5170 | 1080
A —ZEETH B EHED N
PhbLoT—EETHAHILD ?j bh M3 454 20 | gog0 19380 | 1033
. I 908,454 | 3.0 940.0 | 1.034
2.0 1135.0| 1.071
Z M2-4 1059.4
2 WEDOIEN DR p 530 3.0 1074.5] 1.014
Fig. 7(@)8 & bz, V1) — AM1-1~6D
ig. 7(a) (®) M2 605 20 |, 5107 [12505] 1.033
M RBRADOENErm &, HEDIEHD 3.0 1271.0] 1.050

RS ﬁ Y LTRE 2R R R OB T oo [Notes] om : Mean principal stress in loading state (Pa), gem : Mean

principal stress in compacting state (Pa), % : Maximum

DOBF. BXUY ) — XM RRED shearing stress in compacting state (Pa), ¥7: Rate of loading
S o — Pa/s), 1cer: Calculated visco-elastic limit (Pa), Tmes:

R HR M ORE t s (oSl i i 7)o

To CHOLDEIC X NIE, HEHBRADE KE D, BROEEERL L ¢ — L7,

AMEIZEEMEE S C—BLTBY, FLEED @) BEREOKRE

B L ECHBESBOLNE, B, E£HE A—3EHo LT, 2k EE TRl L
RETEL ) bSRBERSVEERL TS oot Rl Fig, 9107R T o MR L F
Ao, AREERBOBREROEET wrphoMRERmEECELALYEEES

brtEILNS, 3. RSTEMERR S & WA O B W AR R At
3) FHERHOKE E 4o X% (R INW

Fig. 812, 2Pa/s WA H B THlsE L 7 kb5 BR
REFHERHORBRERT . FHERRDOE 5 &R

HE T met X EIC T omDBEME & b IZERA IS FRFFETIE, A 2 MR O MR F I

660 1 T 660 l | I |
= I I m - [ l I m!
& I | o | ! I I
3 | | & | | !

w 640 F———— —l.—_—-i_;_—- & 640 ———r——+——-F——T;-_
g = | | |
£ | ! g o
2 L i .2 | | | |

860 [F———— T T 620 F——r——1T——T—-—T——-
: | ! ¢ ! 1 ! !
é I | 3 | [ I |
600 . - > 600 I I l |

0 50 100 150 0 50 100 150 200 250
1/2-Size slump value mSI/, (mm) 1/2-Size slump-flow value mSf (mm)
(a) ®)

Fig. 6 Experimental relationship between measured visco-elastic limit Tmel and consistency

— 665 —

NI | -El ectronic Library Service



Japan Concrete Institute

900 — .1.10
Tmel Tcel 4
800 a D ° 6 2 ‘4
- Z 2105 fo-——o0e_____
& Z g 1 51 o @
& 2 3 5
3 700 7 3 é 3
& 7 s
3 7 § 100 Fm———=——= Vi=2 Pa/s
600 gj O Ml-1~6
' jé ® M2-1~5
500 2 0.95

Mi1-1 M1-2 MI1-3 MI1-4 Ml1-5 M1-6
(a)

Series M1-1~6, M2-1~5
(b)

Fig. 7 Comparison with measured value Tmel and calculated value 7cer of visco-elastic limit
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